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1. General Description of Equipment under Test

1.1. Applicant

Symbol Technologies Inc

One Symbol Plaza Holtsville, NY 11742 -1300 United States
1.2. Manufacturer

ASKEY COMPUTER CORP
10F, No. 119, CHIENKANG RD., CHUNG-HO, TAIPEI, TAIWAN, 235, R.0.C

1.3. Basic Description of Equipment under Test

Equipment EDA (Enterprise Digital Assistant)
Trade Name Symbol
Model Name MC5574
FCCID HI9PMC5574
Sample A 1D scanner without camera
Sample B 2D scanner without camera
Sample C 1D scanner with camera
Sample D 2D scanner with camera

Brand Name DELTA

Model Name ADP-16GB
AC Adapter Power Rating I/P: 100-240Vac, 50-60Hz, 0.4A;

O/P: 5.4Vdc, 3A

AC: 1.8 meter non-shielded cable with ferrite core
DC: 1.8 meter non-shielded cable without ferrite core

AC Power Cord Type

Brand Name SYMBOL
Part Number 82-107172-01 Rev A

Battery -
Power Rating 3.7Vdc, 2400mAh
Type Li-ion

c icati Brand Name SYMBOL

ommunication part Number 25-108022-01R Rev. 1

USB charge cable [ — - - . -

Signal Line Type 1.5 meter shielded cable without ferrite core

Remark: Above EUT's information was declared by manufacturer. Please refer to specifications of
manufacturer or User's Manual for more detailed features description.

SPORTON International Inc. Page Number : 1 0f 66
TEL : 886-3-327-3456 Report Issued Date : Apr. 14, 2008
FAX : 886-3-328-4978 Report Version . Rev. 01

FCC ID : HOPMC5574



.m.m....u.F@ FCC Test Report

Report No. : FR840317A

1.4. Feature of Equipment under Test

Product Feature & Specification

DUT Type : EDA (Enterprise Digital Assistant)
Trade Name : Symbol

Model Name : MC5574

FCCID: H9PMC5574

Tx Frequency :

GSM850 : 824 MHz ~ 849 MHz
GSM1900 : 1850 MHz ~1910 MHz
Bluetooth : 2400 MHz ~ 2483.5 MHz
WLAN : 2400 MHz ~ 2483.5 MHz

Rx Frequency :

GSM850 : 869 MHz ~ 894 MHz
GSM1900 : 1930 MHz ~ 1990 MHz
Bluetooth : 2400 MHz ~ 2483.5 MHz
WLAN : 2400 MHz ~ 2483.5 MHz

GSM850 : 32.43 dBm (GSM) /
32.41 dBm (GPRS8) / 30.62 dBm (GPRS10) / 26.87 dBm (GPRS12) /
25.94 dBm (EGPRS8) / 23.83 dBm (EGPRS10) / 19.67 dBm (EGPRS12) /
Maximum Output Power to GSM1900 : 29.50 dBm (GSM) /
Antenna : 29.39 dBm (GPRS8) / 27.55 dBm (GPRS10) / 23.79 dBm (GPRS12) /
25.06 dBm (EGPRS8) / 23.26 dBm (EGPRS10) / 19.22 dBm (EGPRS12) /
Bluetooth 4.76 dBm
WLAN : 14.57 dBm (802.11b) / 15.52 dBm (802.11g)
Type of Antenna Connector : N/A

Antenna Type :

GSM : PIFA Antenna
Bluetooth : Chip antenna
WLAN : PIFA Antenna

Antenna Gain :

Bluetooth : -0.94 dBi
WLAN : 1.22 dBi

GPRS / EGPRS Multislot class :

12

Type of Modulation :

GSM / GPRS : GMSK
EDGE : 8PSK
Bluetooth : GFSK
WLAN : DSSS / OFDM

DUT Stage :

Identical Prototype

SPORTON International Inc.
TEL : 886-3-327-3456

FAX: 886-3-328-4978
FCC ID : HOPMC5574
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2. Test Configuration of Equipment under Test

2.1. Test Manner

a. The EUT has been associated with peripherals pursuant to ANSI C63.4-2003 and configuration
operated in a manner tended to maximize its emission characteristics in a typical application.

b. For spurious emission below 1 GHz, only one channel of each application was tested because it is
not related to channel selection.

c. The EUT is programmed to transmit signal continuously for all tests.

d. Frequency range investigated: conduction 150 KHz to 30 MHz, radiation 30 MHz to 25000 MHz.

2.2. Test Mode

Application Bluetooth

Mode 1: Tx_CHO00_2402 MHz
Mode 2: Tx_CH39_2441 MHz
Mode 3: Tx_CH78_2480 MHz
Mode 4: Tx_CH39_2480 MHz + 802.11g Tx_CH01_2412 MHz

Radiated Emission

Mode 1 : GSM850 Idle + BT Idle + WLAN Idle + Adapter + USB Link + GPS Rx + MPEG 4 + Camera for Sample D
Mode 2 : GSM1900 Idle + BT Idle + WLAN Idle + Adapter + USB Link + GPS Rx + MPEG 4 + Scanner for Sample D
Mode 3 : EDGE Idle + BT Idle + WLAN Idle + Adapter + USB Link + GPS Rx + MPEG 4 + Scanner for Sample C
Mode 4 : GSM850 Idle + BT Idle + WLAN Idle + Adapter + USB Link + GPS Rx + MPEG 4 + Scanner for Sample B
Mode 5 : GSM850 Idle + BT Idle + WLAN Idle + Adapter + USB Link + GPS Rx + MPEG 4 + Scanner for Sample A

Conducted
Emission

2.3. Ancillary Equipment List

Item | Equipment Trade Name | Model Name | FCC ID Data Cable Power Cord
1. Base Station R&S CMU 200 N/A N/A Unshielded, 1.8 m
2. GPS Station T&E GS-50 N/A N/A Unshielded, 1.8 m
3. WLAN AP SMC SMC-100 HEDWG4005ACC | N/A Unshielded, 1.8 m
AC I/P:
Unshielded, 1.2 m
4. Notebook DELL D400 E2K24GBRL N/A
DC O/P:
Shielded, 1.8 m
5. Bluetooth Earphone | Engotech ET-BH111 PQY471087 N/A N/A
6. RS-232 Mouse State MS-303 DoC Unshielded, 1.2 m | N/A
7. i-pod Apple A1199 DoC Unshielded, 1.2 m | N/A
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2.4. Connection Diagram of Test System

<Conducted Emission>

=B Cable
120 Wac IEUHZZD—\I r—“\ I,/—DZ 120 Wac fEOHz
l__L|— Motehook
BT Earphone EUT -
Adapter Adapter
s [
Dipale
Arterna WLAN AP
iFod Molse
. fo]
Dipole
Artenns Baze Station
N
GPE Basze Station
<Radiated Emission>
Aciapter |_| EUT
120 Vac FB0Hz
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3. RF Utility

The programmed RF Utility “BTRegTest_V” is installed in EUT to provide channel selection, power level,
data rate and the application type. RF Utility can send transmitting signal for all testings.
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4. General Information of Test
Test Site Location . No. 52, Hwa Ya 1% Rd., Hwa Ya Technology Park,
Kwei-Shan Hsiang, Tao Yuan Hsien, Taiwan, R.O.C.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
Test Site No ;. COO01-HY, 03CHO06-HY
4.1. Test Voltage
AC 120V / 60Hz
4.2. Standard for Methods of Measurement
ANSI C63.4-2003
4.3. Test Compliance
47 CFR Part 15 Subpart C
4.4. Frequency Range
a. Conduction: from 150 KHz to 30 MHz
b. Radiation: from 30 MHz to 25000MHz
4.5. Test Distance
The test distance of radiated emission from antenna to EUT is 3 m.
SPORTON International Inc. Page Number : 6 of 66
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5. Report of Measurements and Examinations

5.3 List of Measurements and Examinations

The Emission Mode: Bluetooth

FCC Rule Description of Test Result
15.207 Conducted Emission Pass
15.247(a)(1)(iii) | 20dB Bandwidth Pass
15.247(a)(1) Hopping Channel Separation Pass
15.247(a)(1)(ii) | Number of Hopping Frequency Pass
15.247(a)(1)(iii) | Dwell Time of Each Frequency Pass
15.247(b)(1) Peak Output Power Pass
15.247(d) Frequency Band Edges Pass
1222%3; Radiated Emission Pass
15_;54'38)3)(4) Antenna Requirement Pass
SPORTON International Inc. Page Number - 7 of 66
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5.4 Frequency Band Edges
5.21 Measuring Instruments

As described in chapter 6 of this test report.

5.2.2 Test Procedure

1. The transmitter output was connected to the spectrum analyzer via a low lose cable.

2. Set both RBW and VBW of spectrum analyzer to 100 KHz with suitable frequency span including
100 KHz bandwidth from band edge.

3. The band edges was measured and recorded.

5.2.3 Test Result

Application Type : Bluetooth
Temperature : 21~26
Relative Humidity : 50~58%
Test Engineer : _ Sun

Test Result in BT lower band : PASS

Test Result in BT higher band PASS
SPORTON International Inc. Page Number : 8 of 66
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5.2.4 Note on Band Edge Emission
CHOO (Horizontal)
Frequency Level Over Limit Read Antenna  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos

(MHz) (dBuV/Im) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)

2385.05 10.84 -43.16 54.00 10.76 31.83 3.92 35.68 140 306 Average

2385.05 50.84 -23.16 74.00 50.76 31.83 3.92 35.68 100 0 Peak
Remark:

<Delta Marker>

Delta marker at 1% RBW of span = 49.67 dB

Peak band edge at 2385.05 MHz with RBW = VBW = 1MHz = 100.51 dBuV/m — 49.67 dB = 50.84 dBuV/m
Duty factor = 20 log (Package Transfer Times x Avg Hopping Channel) = 20 log (0.00303 x 3.3) = -40.00
Average band edge = Peak band edge + Duty factor = 50.84 dBuV/m + (-40.00) = 10.84 dBuV/m

CHOO (Vertical)

Frequency Level Over Limit Read Antenna Cable Preamp Ant Table  Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/Im) (dB) (dBuV/im) (dBuV) (dB) (dB) (dB) (cm) (deg)
2385.81 3.40 -50.60 54.00 3.30 31.86 3.92 35.68 124 22 Average
2385.81 43.40 -30.60 74.00 43.30 31.86 3.92 35.68 100 0 Peak
Remark:
<Delta Marker>
Delta marker at 1% RBW of span = 49.67 dB
Peak band edge at 2385.81 MHz with RBW = VBW = 1MHz = 93.07 dBuV/m — 49.67 dB = 43.40 dBuV/m
Duty factor = 20 log (Package Transfer Times x Avg Hopping Channel) = 20 log (0.00303 x 3.3) = -40.00
Average band edge = Peak band edge + Duty factor = 43.40 dBuV/m + (-40.00) = 3.40 dBuV/m
SPORTON International Inc. Page Number : 9 of 66
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® *RBW 300 kHz Delta 2 [T1 ]
*VBW 300 kHz -49.67 dB
Ref 25 dBm *Att 20 dB *SWT 500 ms -12.240000000 MHz
Offset 22| dB Marker| 1 [T1
20 I 61 dBm

2].401820p00 GHz l:l

1o
== v
D1 4.61| dBm ﬁ —
] / \
L-10 l \
D2 -[15.39 dpm [J \l\
L-20

]
LA m

—-50

=60

—-70 T

Center 2.402 GHz 3 MHz/ Span 30 MHz

Date: 11.APR.2008 03:13:58

Conducted Band Edge Emission for CH00
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CH78 (Horizontal)

Frequency Level Over Limit Read Antenna Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/Im) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
2483.50 11.93 -42.07 54.00 11.60 31.98 4.05 35.70 104 339 Average
2483.50 51.93 -22.07 74.00 51.60 31.98 4.05 35.70 100 0 Peak
Remark:
<Delta Marker>
Delta marker at 1% RBW of span = 47.51 dB
Peak band edge at 2483.50 MHz with RBW = VBW = 1MHz = 99.44 dBuV/m —47.51 dB = 51.93 dBuV/m
Duty factor = 20 log (Package Transfer Times x Avg Hopping Channel) = 20 log (0.00303 x 3.3) = -40.00
Average band edge = Peak band edge + Duty factor = 51.93 dBuV/m + (-40.00) dB = 11.93 dBuV/m
CH78 (Vertical)
Frequency Level Over Limit Read Antenna Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/Im) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
2483.50 6.00 -48.00 54.00 5.67 31.98 4.05 35.70 100 4 Average
2483.50 46.00 -28.00 74.00 45.67 31.98 4.05 35.70 100 0 Peak
Remark:
<Delta Marker>
Delta marker at 1% RBW of span = 47.51 dB
Peak band edge at 2483.50 MHz with RBW = VBW = 1MHz = 93.51 dBuV/m — 47.51 dB = 46.00 dBuV/m
Duty factor = 20 log (Package Transfer Times x Avg Hopping Channel) = 20 log (0.00303 x 3.3) = -40.00
Average band edge = Peak band edge + Duty factor = 46.00 dBuV/m + (-40.00) dB = 6.00 dBuV/m
SPORTON International Inc. Page Number : 11 of 66
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® *RBW 300 kHz Delta 2 [T1 ]
*VBW 300 kHz -47.51 dB
Ref 25 dBm *Att 20 dB *SWT 500 ms 11.160000000 MHz
Offget 22| dB Marker| 1 [T1
20 &7 dBm

2].480000p00 GHz l:l

D1 3.67[ dBm

]
|

LVL

D2 -[16.33 dBm I

| [

r-60

Center 2.48 GHz 3 MHz/ Span 30 MHz

Date: 11.APR.2008 03:05:00

Conducted Band Edge Emission for CH78
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5.2.5 20dB Band Edge

CHO00
® *RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz -44 .08 dBm
Ref 20 dBm *Att 20 dB *SWT 500 ms 2.399600000 GH=z
20 Offget 19|(dB
10 “
= | D1 0.95/ dBm
LVL
t-10
F—>0 D2 -19.05 dBm
-30
3DB
+-40 3]
-60
+-70
F1
-80
Center 2.353 GHz 10 MHz/ Span 100 MHz
Date: 8.APR.2008 19:39:01
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CH78
® *RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz -46.42 dBm
Ref 20 dBm *Att 20 dB *SWT 500 ms 2.504200000 GHz
20 Qffget 19|(dB
10 “
Eﬁ o D1 0.75| dBm
LVL
—-11{0
= D2 -19.25 dBm
3
3DB
-40
L L
| e T RTRPINTY IRTYVRUT) G SEUVFPR AN PSRy N [SUSTIPIN VR AT AU W IPY B g
-60
+-70
F1
-80
Center 2.527 GHz 10 MHz/ Span 100 MHz
Date: 8.APR.2008 19:40:19
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5.5 Hopping Channel Separation
5.5.1 Measuring Instruments

As described in chapter 6 of this test report.

5.5.2 Test Procedure

a. The output of EUT was connected to the spectrum analyzer by a low loss cable..
b. Set RBW of spectrum analyzer to 30 KHz and VBW to 100 KHz.
c. The Hopping Channel Separation is defined as the channel is separated with the next channel.

5.5.3 Test Setup Layout

Lo

EUT

Spectrum Analyzer

5.5.4 Test Result

Temperature: 21~26
Relative Humidity: 50~58%
Test Engineer: __Sun

Channel | Frequency e e Frequency Limits Plot
Separation
(MHz) (MHz) (MHz) Ref. No.
00 2402 1.002 0.917 Mode 1
39 2441 1.002 0.925 Mode 2
78 2480 0.996 0.928 Mode 3

Remark: Hopping Channel Separation shall be greater 2/3 of 20dB bandwidth.
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5.5.5 Hopping Channel Separation
Mode 1: CHOO (2402MHz)

*RBW 30 kHz Delta 2 [T1 ]
*VBW 100 kHz 0.01 dB
Ref 20 dBm *Att 20 dB *SWT 500 ms 1.002000000 MHz
20 Offget 19|(dB Marker| 1 [T1
-2 16 dBm
10 4020562000 CIH “
== | 1 2
O JquX\ﬂM JAWJAf/A\ o

T 5
y

r-40

3DB

r-60

=70

-80

Center 2.4025 GHz 300 kHz/ Span 3 MHz

Date: 8.APR.2008 19:45:40
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Mode 2: CH39 (2441MHz)

*RBW 30 kHz Delta 2 [T1 ]
*VBW 100 kHz 0.13 dB
Ref 20 dBm *Att 20 dB *SWT 500 ms 1.002000000 MHz
20 Offgset 19(dB Marker| 1 [T1
-3} 04 dBm
10 441062000 GH n
LVL
AV I AL
|10 '\/J/\,/JJ\ /V"\NN Wd\
N 3 M A
NV \J
3DB
—-40
—-50
-60
=-70
-80
Center 2.4415 GHz 300 kHz/ Span 3 MHz
Date: 8.APR.2008 19:47:08
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Mode 3: CH78 (2480MHz)

*RBW 30 kHz Delta 2 [T1 ]
*VBW 100 kHz 0.04 dB
Ref 20 dBm *Att 20 dB * SWT 500 ms 996.000000000 kHz
20 Offgset 19(dB Marker| 1 [T1
-2 61 dBm
F10 479068Hh00 CH n
LVL
/NJJ«”xJ—J“J“qﬂwf/X\J\/va“V\JIJ«,/WFNJN\ﬂd”‘tw\JAﬂ\rq
10 f M\
N M N
vy
3DB
l-40
L-50
F-60
L-70
-80
Center 2.4795 GHz 300 kHz/ Span 3 MHz
Date: 8.APR.2008 19:48:47
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5.6 Number of Hopping Frequency

5.6.1 Measuring Instruments

As described in chapter 6 of this test report.

5.6.2 Test Procedure

a The transmitter output was connected to the spectrum analyzer directly.
b. Set RBW of spectrum analyzer to 100 KHz and VBW to 100 KHz.
c. The number of hopping frequency used is defined as the device has the numbers of total channel.

5.6.3 Test Setup Layout

Lo

EUT
Spectrum Analyzer

5.6.4 Test Result

Temperature: 21~26
Relative Humidity: 50~58%
Test Engineer: _ Sun

Number of Hopping Frequency Limits
(Channel) (Channel)
79 15
SPORTON International Inc. Page Number : 19 of 66
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5.6.5 Number of Hopping Frequency

® *RBW 100 kHz
*VBW 100 kHz

Ref 20 dBm *Att 20 dB *SWT 500 ms

20 Offset 19|dB

Lo [ A |
paaxs] il
] ‘ LVL
3DB
=60
—-70
-80
Start 2.4 GHz 8.35 MHz/ Stop 2.4835 GHz
Date: 8.APR.2008 20:17:58
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5.7 20dB Bandwidth

5.4.1 Measuring Instruments

As described in chapter 6 of this test report.

5.4.2 Test Procedure

a. The transmitter output was connected to the spectrum analyzer by a low loss cable.
Set RBW of spectrum analyzer to 30 KHz and VBW to 300 KHz.
The Hopping Channel bandwidth is defined as the total spectrum the power of which is higher than

peak power minus 20 dB.

5.4.3 Test Setup Layout

EUT

5.4.4 Test Result

Temperature: 21~26
Relative Humidity: 50~58%
Test Engineer: __Sun

L 1o

Spectrum Analyzer

Channel | Frequency | Hopping Channel Bandwidth Plot
(MHz) (MHz) Ref. No.
00 2402 1.376 Mode 1
39 2441 1.388 Mode 2
78 2480 1.392 Mode 3
SPORTON International Inc. Page Number : 21 of 66
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5.4.5 Hopping Channel Bandwidth
Mode 1: CHOO (2402MHz)

*RBW 30 kHz Delta 2 [T1 ]
*VBW 300 kHz 0.18 dB
Ref 20 dBm *Att 20 dB *SWT 500 ms 1.376000000 MHz
20 Offget 19|(dB Marker| 1 [T1
-22] 11 dBm
10 401244D00 CGH “
== |,
D1 -2.1/5 dBm LVL

r-10

N

e |

1
20
¥ b2 -p2.15 dpm

3DB

—-40

=50

=60

+-70

-80
Center 2.402 GHz 200 kHz/ Span 2 MHz
Date: 8.APR.2008 19:41:47
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Mode 2: CH39 (2441MHz)

*RBW 30 kHz Delta 2 [T1 ]
*VBW 300 kHz 0.13 dB
Ref 20 dBm *Att 20 dB *SWT 500 ms 1.388000000 MHz
20 Offgset 19(dB Marker| 1 [T1
-221 46 dBm
10 440236Pp00 CGH n
D1 -2.84 dBm I~ LvE
10 M\
L-20 1/\/ \/\\\2
’/ D2 -[22.84 dBm \
C\;\C,_f/\ .\/\/\4 AN
AV
3DB
-40
—-50
-60
=70
-80
Center 2.441 GHz 200 kHz/ Span 2 MHz
Date: 8.APR.2008 19:42:52
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Mode 3: CH78 (2480MHz)

*RBW 30 kHz Delta 2 [T1 ]
*VBW 300 kHz -0.48 dB
Ref 20 dBm *Att 20 dB *SWT 500 ms 1.392000000 MHz
20 Offgset 19(dB Marker| 1 [T1
-221 09 dBm
r10 4792236000 CGH n
D1 -2.5/9 dBm LVL
-10 |/ \/\\/\/\_\
20 1/-/ 2
/’l D2 -[22.59 dBm \
f\mj"”f VA\]/\/\\/
3DB
F-40
—-50
F-60
=-70
-80
Center 2.48 GHz 200 kHz/ Span 2 MHz
Date: 8.APR.2008 19:44:13
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5.8 Dwell Time of Each Frequency within a 30 Seconds Period

5.8.1 Measuring Instruments

As described in chapter 6 of this test report.

5.8.2 Test Procedure

a. The transmitter output was connected to the spectrum analyzer by a low loss cable.
Set RBW of spectrum analyzer to 1MHz and VBW to 1MHz.
Set the center frequency on any frequency would be measure and set the frequency span to zero
span.

d. The calculate =79 * 0.4 * (1600/79) * t (t = the time duration of one single pulse )

5.8.3 Test Setup Layout

Lo

EUT
Spectrum Analyzer

5.8.4 Test Result

Temperature: 21~26
Relative Humidity: 50~58%
Test Engineer: _ Sun

Average Hopping Package . —_
Package Mode Channel Transfer Time Dwell Time Limit
(us) (s) (s)
DH1 8.8 480 0.133 0.4
DH3 5 1770 0.280 0.4
DH5 3.3 3030 0.316 0.4

Remark:

1. Dwell Time=79(channels) x 0.4(s) x average hopping channel x package transfer time
2. 79 channels come from the Hopping Channel number.

3. Average Hopping Channel = hops/sweep time

4. t: Package Transfer Time(us)
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5.8.5 Dwell Time

RBW 1 MHz Delta 3 [T1 ]
*VBW 1 MHz -1.88 dB
Ref 20 dBm *Att 20 dB SWT 2 ms 1.268000 ms
20 Offset 19(dB Marker| 1 [T1 l
-45[ 01 dBm
10 Le1 o0o00hoo 1 [ A |
Marker| 2 [T1
y
B ’" 728} 70 dBm
ro YT UUUPU0 FS || LvL
l-10
+--20
—-30
|
r‘ 3DB
—-40|
—-50
l-60
—-70
-80
Center 2.441 GHz 200 us/

Date: 12.APR.2008 02:27:11
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RBW 1 MHz
*VBW 1 MHz

Ref 20 dBm *Att 20 dB SWT 10 s
20 Offset 19|dB
10 “
SGL
FEE R L HEEE L
LVL
3DB
F-50
H-60
H-70
-80
Center 2.441 GHz s/
Date: 11.APR.2008 21:14:21
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DH3 (CH39)

RBW 1 MHz
*VBW 1 MHz

Delta 3 [T1 ]
0.19 dB

Ref 20 dBm *Att 20 dB SWT 5 ms 2.530000 ms
20 Offset 19|dB Marker| 1 [T1 l
-47.09 dBm
10 106 _500Hh00 1 n
— Delta p [Tliz) e
W Lo I~ UPoU0 ms LVL
—-10
—-20
=30
3DB
—-40
—-50
+-60
+-70
-80
Center 2.441 GHz 500 us/
Date: 12.APR.2008 02:30:05
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® RBW 1 MHz
*VBW 1 MHz
Ref 20 dBm *Att 20 dB SWT 10 s
20 Offset 19|dB
1o [ 2 ]
SGL
o
& | ] | L]
LI 14D |
| i |
3DB
L Il ) [
F-50
—-60
—-70
-80
Center 2.441 GHz 1 s/
Date: 11.APR.2008 21:14:58
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DH5 (CH39)
RBW 1 MH=z Delta 3 [T1 1]
*VBW 1 MHz -0.02 dB
Ref 20 dBm *Att 20 dB SWT 10 ms 3.770000 ms
20 Offset 19|dB Marker| 1 [T1 l
-46140 dBm
10 640D00 m “
Delta p [T1 ]
5T aE
B B Opo00 mMS ||nLvLn
—-fL0
+-po
—-BO
3DB
—-B0
b 3
L MIAY ‘W WAL/
+-50
—-60
+-70
-80
Center 2.441 GHz 1 ms/
Date: 11.APR.2008 21:12:55
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® RBW 1 MHz
*VBW 1 MHz
Ref 20 dBm *Att 20 dB SWT 10 s
20 Offset 19|dB
1o [ 2 ]
sGL
ey
CLRWR | I
m | ‘ I LVL
I | | ii 1 {1 |
3DB
L-50
l-60
—-70
-80
Center 2.441 GHz 1 s/

Date: 11.APR.2008 21:15:50
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5.9 Peak Output Power Measurement

5.9.1 Measuring Instruments
As described in chapter 6 of this test report.

5.9.2 Test Procedure
The antenna port (RF output) of the EUT was connected to the input (RF input) of a spectrum analyzer
for BT measurement. RBW and VBW are set to 3MHz. The cable loss has been offset before testing.

5.9.3 Test Setup Layout

Lo

EUT
Spectrum Analyzer

5.9.4 Test Result
Temperature: 21~26

Relative Humidity: 50~58%
Test Engineer: __ Sun

Channel | Frequency | Measured Output Power Limits

(MHz) (dBm) (Watt/dBm)

00 2402 4.76 1W/30dBm

39 2441 3.78 1W/30dBm

78 2480 3.97 1W/30dBm
SPORTON International Inc. Page Number : 32 of 66
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5.9.5 Output Power
Mode 1: CHOO (2402MHz)

% *RBW 3 MHz Marker 1 [T1 ]
*VBW 3 MHz 4.76 dBm

Ref 20 dBm *Att 20 dB *SWT 500 ms 2.401930000 GHz

20 Offget 19|dB

Lo [ A ]

I B
o

-

LVL

r-10

F-30

3DB

r-40

=70

-80

Center 2.402 GHz 500 kHz/ Span 5 MHz

Date: 8.APR.2008 18:10:53
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Mode 2: CH39 (2441MHz)
% *RBW 3 MHz Marker 1 [T1 ]
*VBW 3 MHz 3.78 dBm
Ref 20 dBm *Att 20 dB *SWT 500 ms 2.440930000 GHz
20 Offget 19| dB
Lo [ A |
E
MAXE] — | —— |
o VL
=10
L-20
=30
3DB
-40
+-50
-60
=70
-80
Center 2.441 GHz 500 kHz/ Span 5 MHz
Date: 8.APR.2008 18:15:07
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Mode 3: CH78 (2480MHz)

% *RBW 3 MHz Marker 1 [T1 ]
*VBW 3 MHz 3.97 dBm

Ref 20 dBm *Att 20 dB *SWT 500 ms 2.479900000 GHz

20 Offget 19|dB

Lo =

-

[O—— LVL

F-20

r-30

3DB
=40

r-50

=70

-80

Center 2.48 GHz 500 kHz/ Span 5 MHz

Date: 8.APR.2008 18:17:31
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5.10 Conducted Emission

5.10.1Measuring Instruments

As described in chapter 6 of this test Report.

5.10.2Test Procedures

1.

© N o o D

The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept at least 80
centimeters from any other grounded conducting surface.

Connect EUT to the power port of a line impedance stabilization network (LISN).

All the support units are connected to the other LISN.

The LISN provides 50 ohm coupling impedance for the measuring instrument.

The FCC states that a 50 ohm, 50 microhenry LISN should be used.

Both sides of AC line were checked for maximum conducted interference.

The frequency range from 150 KHz to 30 MHz was searched.

Set the test-receiver system to Peak Detect Function and specified bandwidth with Maximum Hold
Mode.
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5.10.3 Test Data

Test Mode: Mode 1

Frequency Range of Test: from 0.15 MHz to 30 MHz

Temperature: 26~27

Relative Humidity: 58~59%

Test Engineer: __ Darren

All emissions not reported here are more than 10 dB below the prescribed limit.

m The test that passed at the minimum margin was marked by a frame in the following data
o Level (dBuV) Date: 2008-04-08 Timne: 04:09:43

CHSVCCICISPRE

CHSAWFCCIICISPR -B AW

0.150.2 0.5 1 2 5 10 20 30
Frequency (MHz)

gite o COOL-HY

Conditon  CHENCCLICIEFR-B 2001004 200504 LINE

EUT :MC5574 EV1 FCC sobmut with 1D 2D Scanner
s ol wi camers wio camera

Pawer  L20Y A0Hz

Muodel CFDEd0s1T

Memo CGEMES0 T+ BT 1d)e + WLAN [dle+ Adaptor

Meno 4 URE Link # MPEGY + Camera

Over Limit FRead Probe Cable
Fregq Lewvel Limie Line Lewel Factor Los3s Renark

MH= dEuy dn dEuy dEuy db db

1 0.178 45.61 -18.97 €4.58 45.42 0.10 .09 Qp

2 0,178 &Z25.79 -28.79 54.58 25.60 0.1l0 0.09 Average

3 0.199 31.46 -22.20 53.66 31.28 g.10 .08 Awerage

4 0.199 47.28 -16.38 €3.66 47.10 0.1l0 o.08 Op

5 0.264 26.89 -24.41 51.30 Z6.69 0.1a 0.10 Average

& 0,264 41.32 =-19.98 &1.30 41.12 0.10 0.1l0 QP

7 0.330 35.13 -24.33 59.46 34.92 0.10 .11 Qe

g8 0.330 Z2.16 =27.30 49.46 Z1.95 0.10 0.1l1 Average

a 0.352 33.67 -25.25 58.92 33.46 g.la .11 Qp

10 0.352 20.20 =-28.72 48.92 19.99 0.10 0.11 Average

11 £2.626 33.01 -22.99 56.00 32.66 0.14 O.21 QP

1z 2.628 17.15 -28.85 46.00 16.80 0.14 0.21 Average
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o Level (dBuWf)

Date: 2008-04-08 Time: 03:56:15

\_\\ CHSVCCUCISPR-B
T |
1 PR || CHSNCCICISPR-B AV
i i | I-"""~-|. i Iil |
alf ]
| ] | ]
e |
Ii§ i
| ' ' ! !
I il : | Il ALK ;
[ i | L i' 1 J
| T |
. 04502 05 1 2 5 10 20 30
Frequency (MHz)
Hite CCOM-HY
Conditon | CHENCCIACISER-B 2001004 200604 KEUTRAL
EOT (MC5574 EV1 FOC submdt with 1D 2D Seanner
s aed, wi camera wio carmera
Pawer 120V B0H:
Iodel (FDE403L7
Memo MBS0 1dle+ET Idle + WL AN Idle+Adaptor
Memmo 14 USE Link + MPEGY + Camers,
Over Limit Read Probe Cable
Freg Level Limit Line Level Factor  Lo3s Remark
MHz  dBu¥ db  dBuW  dBuv dE dE
1 0.150 45.74 -17.24 65.%5 458.54 0,10 0,10 QF
2 0.150 20.26 -45.72 65.98 Z20.06 0.10 0.10 Awerage
3 0.175 46.07 -15.67 e4.74 45.88 0,10 0.09 QP
4 0.175 Z2.20 -42.54 64.74 Z2.01 0.10 0.09 Average
| 5 0.198 50.74 -12.24 63,65 50,5 0,10 0.08 QF |
Q 0.198 35.24 -28.44 63.668 35.06 0.10 0. 08 Awerage
7 0,267 42.26 =18.97 6l.23 4d2.06 0.10 o.10 Qp
i3 0.26% 27.77 -33.46 61.23 27.57 0.10 0.10 Average
] 0.329 35,75 =23.73 E59.48 35.54 0.10 0.11 QF
10 0.329 22,55 -36.93 59,45 22.34 0.10 0.11 Awverage
11 2.950 36.87 =19.13 56.00 36.52 0.10 0.25 QF
12 Z2.%50 20,35 -35.65 56,00 20,00 0,10 0,25 Average
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Test Mode: Mode 2
Frequency Range of Test: from 0.15 MHz to 30 MHz
Temperature: 26~27
Relative Humidity: 58~59%
Test Engineer: __Darren
All emissions not reported here are more than 10 dB below the prescribed limit.
m The test that passed at the minimum margin was marked by a frame in the following data

i Level (dBuY) Date: 2008-04-08 Tirme: 04:14:34
-\-\_"‘—‘--\.
T CHS/VCCICISPR-B
"'\-u.\_‘_‘_‘-\_\-‘--' |
= —
_ CHS/VCCICISPR B AV
T |
i b
il 1 5
It \
i | :
| 1
| | LA |
| i : ! I I B L |l ! | b |
I § T | ' : |
V502 0.5 1 2 5 10 20 30
Frequency (MHz)
Site (CO01-HY
Conditon  CHS/NCCICISPR-B 20014004 200604 LINE
EOT (MCE5T4 EY L FOC submdtwith 1D 2D Scanmer

cand i camera wio camers
Power 120V E0H:
Model :FDB40317
Memo (PCE1900 [dle4E T Tdle + WL AN Idle+Adaptor
kemo -+ USE Lk + MPEGY # Sranner

fver Limit  Read Probe Cable
Freg Lewvel Limit Line Lewel Factor Lozz Remark

MH= dEu¥ dE dBu¥ dBEuy dE dE
| 1 0.200 45.40 =15.23 63.63 48.22 0,10 0.08 QF

2 0.200 32.06 =21.57 53.63 31.88 0,10 0.058 Average

3 0,262 4l.44 -19.93 61.37 4l1.24 0.10 0,10 QF

4 0.262 27.02 =24.35 51.37 GZ26.8%2 0.10 0.10 Average

5 0.327 34.95 -24.59 59.54 34.74 0.10 0D.11 QF

G 0.327 22.05 =-27.49 49.54 Z1.84 0.1lo 0.11 Aversge

7 0.459 25.85 -27.85 56.70 Z28.62 0. 1o 0.13 QP

g 0.459 15.75 -27.95 46.70 18.52 0.1o 0.13 hverage

9 0.532 26.90 -29.10 56.00 Z26.66 0. 10 0.14 QF

10 0.532 20.14 -Z5.86 46.00 19.90 0,10 0.14 Average

11 1l.868 31.45 -24.55 56.00 31.22 0. 10 0.13 QF

12 l.g8e8 27.05 -18.95 46.00 2Z6.82 0,10 0,13 Average
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10 Lewel (dBulf) Date: 2008-04-08 Time: 04:18:54
Hh_ﬁ_""‘-‘_‘_‘% CHS/WCCHCISPR-B
f = |
. - CHSWCCICISPR -B AV
] -__.__H___‘- |
i
40
[
B ¥
{1y |t il | ' | | | y
f AR hetet, LA .
L ! 1 | !i il
uﬂ."li 0.2 0.5 1 2 5 10 20 in
Frequency (MHz)
Sibe (CO01-HY

Condition : CHNE/NVCCLCISFR-B 20014004 200604 NEUTRAL

EOT (BMCE574 EV1 FOC submit with 1D 2D Scanner
sand wi camera w/o camers

Fowrer (120%A0H:

Miodel (FDea0x17

Mema (PCE1900 [dle+BT Idle + WL AL [dle+Adaptor

Memo (4 USE Link + MFEGY + Scanmer

-wer Limit Read Probe Cable
Fregq Lewvel Limit Line Lewel Factor Loss Remark

MH= dBEuy ila] dBuy dBEuv db dE

E 0.157 31.19 -24.43 55.62 31.00 0. 1o 0.09 Average

2 0.157 47.93 -17.67 65.60 47.74 0. 10 .08 QF

3 0.177 45.85% -185.79 o64.64 4d5.66 0.10 0.08 QF

4 0,177 29.09 -25.54 54.63 £8.90 0,10 0.09 Average

5 0.1%9 33.02 -20.65 53.07 32.84 0,10 0.08 Average

& 0,199 42,26 =15.41 63,67 48.08 0.10 0,02 Qp

7 0.265 41.40 =19.88 61.28 41.20 0.10 0.10 QF

g 0.265 26.49 -24.79 S5l.28 26.29 0.1l0 0.10 Aversge

3 0.400 19,54 -28.01 47.85 19.82 0.l10 0.1z Average

1a 0.400 32.00 -25.85 §57.85 31.78 0.10 0.12 QF

11 2.740 21.56 -Z4.44 46.00 Z1.23 0.1l0 0.23 Average

1z 2.743 35.03 -20.97 56.00 34.70 0. 10 0.23 QF
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Test Mode: Mode 3

Frequency Range of Test: from 0.15 MHz to 30 MHz
Temperature: 26~27

Relative Humidity: 58~59%

Test Engineer:

Darren

All emissions not reported here are more than 10 dB below the prescribed limit.

m The test that passed at the minimum margin was marked by a frame in the following data

Lewvel (dBul)
&0

Date: 2008-04-08 Time: 0483206

CHSWCCLCISPR-B

CHSWCCICISPR -B AY

10 20 a0

0.45 0.2 0.5 1 2 5
Frequency (MHz)
Fibe (CO01-HY
Conditon | CNENCCICIEPR-B 20010004 200604 LINE
EOT (MCS5T EV1 FOC submat with 1D 2D Sranmer
s e carmera D cameTa
Power 120V AR0H:
Model :Foea0s17
Mema :EDGE [dle4BT Idle + WL AN [dle+Adaptor
Memo o+ UEE Lk + MPEGY + Scanner
Ower Limit Read Probe Cable
Freq Level Limit Line Lewel Factor Loss Remark
MHz dEul dE dBul dBuy df dE
i 0.176 45.75 -18.90 64.65 45.5 0.10 0.09 QF
2 0.1l76 22.64 -32.01 54.65 22.45 0,10 0.09 Average
EE 0.120 47.44 -16.23 63.67 47.26 0.10 0.08 QF |
4 0.199 32.21 -21.46 53.67 32.02 0.10 0.08 Average
5 0.264 39,90 -21.42 61.32 39.70 0,10 0.10 QF
£ 0.264 25.46 -25.86 O51.32 25,26 0.10 0.10 Average
7 0,294 36,42 -24.00 60.42 36.22 0.10 0,10 QP
g 0.294 17.00 -33.42 50.42 16.80 0.1l0 0.10 Aversge
9 0.332 34.99 -24.40 §9.39 34.78 0.10 0.11 QF
10 0.332 21.70 -27.69 49.39 21.49 0.10 0.11 Average
11 0.467 29,27 -27.30 56.57 Z29.04 0,10 0.13 QF
12 0.467 18.66 -27.91 46.57 18.43 0.10 0.13 Average
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Report No. : FR840317A

I'I_Il_!.tl.u'.:l {dBuvr) Date: 2008-04-08 Time: 042546
TS CNS/VCCICISPR-B
-HH____EE |
| T
|| b4, CHSWCCICISPR -B AV
U T |
40 | |
Ul
FEN LN
!
.I | !
| 1 |
! i | | | i | ¥ |. I A 4]
!I i ! ' |
I
Vo502 0.5 1 2 5 10 M 30
Frequency (MHz)
Site CO01-HY
Condition  CNENCCLHCISPR-B 2001004 200604 NEUTR AL
EUOT (MCS574 EV1 FOC submit weith 1D 2D Scanmer
sand wi camera wio camera
Paowrer C120%A0HE
Model (FOB4a0217
Mema (EDGE [dle+BT Idle + WLAN [d)e+Adaptor
Mema <4 UZB Lk + MPEGY & Searmer
Over Limit Fead Probe Cable
Freg Level Limit Line Lewvel Factor Lozs Remark
MH= dBuV dE dBuv dBEuWV dB dBE
1 0.152 33.85 -22.04 55.89 33.65 0.10 0.10 Aweradge
z 0.152 48.48 -17.39 65.87 4B.285 0.10 0.10 QP
3 0.174 32.48 -22.29 §4.77 32.29 0.10 0.09 Average
4 0.174 46.03 -18.73 64.76 45.84 0,10 0.05 QF
5 0.1%9 46.80 -16.84 63.64 46.62 0.10 0.0 Qp
& 0.1%0 32.21 -21.43 53.64 32.03 0.10 0.08 Average
7 0.231 40,67 -21.76 62.43 40.45 0.10 0.08 QF
8 0.231 24.84 -27.57 52.41 Z4.65 0.10 0.09 Average
9 0.264 41.04 -20,28 61.32 40.84 0,10 0.10 QF
1o D,264 25,31 =26.01 51.32 25.11 0.10 0.10 Awerage
11 0,332 25.84 -23.56 49.40 25.63 0.10 0.11 Aversge
1z 0.332 35.43 -23.97 5§9.40 35.22 0.10 0.11 QF
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SRORFON 140, FCC Test Report Report No. : FR840317A

Test Mode: Mode 4
Frequency Range of Test: from 0.15 MHz to 30 MHz
Temperature: 26~27
Relative Humidity: 58~59%
Test Engineer: __Darren
All emissions not reported here are more than 10 dB below the prescribed limit.
m The test that passed at the minimum margin was marked by a frame in the following data

gp 2EVE! (GBUY) Date: 2008-04-08 Time: 04:41:10
m“*x___ CHSAFCCUCISPR-B
4 H—-""-\-\. |
fi | CHSVCCICISPR -B AV
| ‘ . |
a0
ik .
Wl
(] Tk ! . | I
A 1 WA L | *
| il 1T i !
’ 0.150.2 0.5 1 2 5 10 20 E 1]
Frequency (MHz)
Site CCO01-HY
Condition ; CNEVCCICIFPR-BE 2001004 200604 LINE
EUT + MCE574 EVL FOC submit with 1D 2D Seanner

s and W camerm wio camera
Fower D130V E0H:
Model - FD240317
Mema ;GEME5S0 Tdle+ BT Link + WLAN Link+ Adaptor
Memn <+ URB Lk + MFEGS + Scanner

Ower Limit Read Probe Cable
Freq Level Limit Line Lewvel Factor  Lozs Remark

MHz dEu¥ dE dEu¥  dBuV dE dE

1 0.175 45.91 -15.81 64.72 45.72 0.10 0.09 QP
2 0.175% 29.31 -25.41 54.72 29.12 0,10 0,09 Average
[3 0.198 50.84 -12.84 63.68 50.66 0.10 0.08 QP |
4 0.1%98 35.14 -18.54 G53.68 34.96 0.10 0.08 Awverage
5 0.266 41.22 -20.02 6l.24 41.02 0.10 0.10 QP
[ 0.266 27.77 -23.47 51.24 27.57 0.10 0.10 Average
7 0.233 21.33 -28.05 49.38 21.12 0.10 0.1l Average
a 0.333 34.25 -25.13 59.36 34.04 0.10 0.11 QF
9 0.403 31.28 -26.51 57.79 3l.06 0,10 0.12 QF
10 0.403 20.42 -27.37 47.79 20.20 0,10 0.12 Awerage
11 3.170 34.50 -21.50 56.00 34.08 0,17 0,27 QF
12 3.170 20.44 -25.56 46.00 20.00 0.17 0. 27 Awverage
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FCC Test Report

Report No. : FR840317A

e Level (dBuy)

Date: 2008-04-08 Time: 04:46:36

CHSVCCICISPR-B

CHSWCCUCISPR -B AW

' 0.150.2 0.5 1 2 5 10 20 30
Frequency (MHz)
site  :COO1-HY
Condition  CHENVCCICISPR-B 2001004 200604 HEUTRAL
EUT : MC5574 EV1 FOO submat with 1D 2D Beanver
- arud w/ camens wio camera
Power 120V A0H=
Model - FDa40317
Memn s GEMBS0 Tdle4 BT Linds + WLAN Linkd Ldapior
Memn + ¢ T5E Link + MPEG + Zeanner
Over Limit Eead PFrobe Cable
Freq Level Limit Line Lewel Factor  Loss Eemark
MH= dEu¥ dB dEuv dEu¥ dE dE
3 0,175 &€9.88 -24.84 54.72 29.6%2 0,10 0,09 Average
2 0.175 45.93 -18.79 64.72 45.74 0.10 o.09 QF
3 0.196 43.74 -15.03 63.77 48.5 0.10 0.03 QP
4 0.1%26 33.71 -20.06 53.77 33.353 0,10 0.05 Average
5 0.263 40.56 -20.79 61.35 40,36 0,10 0.10 qF
[ 0.263 27.892 -23.46 §1.35 27.69 0.10 0.10 Average
7 0,332 21.88 =-27.53 49.41 21.67 0,10 0.11 Awverage
[ 0.332 35.75% -23.66 359,41 35.54 0.10 Q.11 QP
9 D0.403 31.02 =26.78 57.80 30.80 0.10 0.1z QP
10 0.403 13.90 -28.90 47.80 18.68 0.10 0.12 Average
11 2.850 36.32 =-19.68 56.00 35.98 0,10 0.24 P
12 2.850 22.47 -23.53 45.00 22.13 0.10 0.24 Average
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FCC Test Report

Report No. : FR840317A

Test Mode: Mode 5
Frequency Range of Test: from 0.15 MHz to 30 MHz
Temperature: 26~27

Relative Humidity: 58~59%
Darren

Test Engineer:
All emissions not reported here are more than 10 dB below the prescribed limit.

m The test that passed at the minimum margin was marked by a frame in the following data

e Level (dBul)

Date: 2008-04-08 Time: 04:57:24

[
H““"“-_.H__H CHSNVCCUCISPR-B
i s [
| CHSWCCI/CISPR -B AW
{ i e |
40 [; |
| | 1M
(' ]
I | 1
A | |
1 | | hAlh |
I [ I | / ! il
!
' 01502 0.5 1 2 5 10 20 30
Frequency (MHz)
Fite (CO01-HY
Condition : CNEVCCICISPR-B 2001004 200604 LINE
EOT s MC5574 E¥1 FOC submat with 1D 20 Scanner
s and w/ canmEra wio camers
Power < 120V/H60H:
Model . FDa40317
Hemo DFEME50 Tdle+ BT Link + WLAN Lmk+Sdaptor
Menn 1+ UEE Link + MPEGS 4 Branner
rrer Limit  Read FProbe Cable
Fregq Lewel Limit Line Lewel Factor Loas HRemark
MHz dBuv de dBEuv dBuW dE db
1 0.178 45.27 -19.33 64.60 45,08 0.10 0.m9 QF
2 0.178 21.31 -33.29 54.60 21.12 0.10 Q.09 Average
3 0,129 44,54 -1%.13 63.67 44,36 0.10 0.08 QF
4 0.199 328.49 -25.18 53.67 28.31 0,10 0,08 Adverage
3 0.265 39.70 -21.59 61.29 39.50 0.10 0.10 jF
6 0.265 25.15 -26.14 51.29 24.%F 0.10 0.10 Average
7 0.329 34.09 -25.39 59.46 33.88 0,10 0.11 jF
8 0.329 20.27 -29.21 49.4% 20,06 0,10 0.11 Awverage
a 0.407 30.58 -27.14 57.72 30.36 0.10 0.1z QF
10 0.407 22.32 -25.39 47.71 22.10 0.10 0.12 Average
11 Z2.801 34.70 -Z21.30 56.00 34,32 0.15 0.3 QF
12 2.801 le.08 -29.92 45.00 15.70 0,15 0,23 hverage
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Report No. : FR840317A

Date: 2008-04-08 Time: 04:52:57

I L)
e Level (dBu¥})

[,
H"“*a__ CHSCCICISPR.B
"-h_‘_\_\_\_ |
il
CHSNVCCICISPR -B AY
4. | [ I p H
I ] ".l | |
| I | ] | 1
] £ ¥ | 1
LY Al A T
[ I : ' 5 :
0.450.2 0.5 1 2 5 10 20 30
Frequency (MHz)
Site :CO01-HY
Condition : CHEYVCCICIEPR-B 20014004 200604 NEUTRAL
EUT T MC5574 BV FOC subimf with 1D 2D Scanner
s and wi camera win camers
Power - 120V/B0H:
Model L FDa40317
Memmn : (FEME50 Tdle+E T Link + WLAN Link+Adapior
Memo 1+ USE Lk + MPEGE + Zeanner
Owver Limit Read Probe Cable
Fregq Lewvel Limit Line Lewel Factor Loss Remark
MH= dBu¥ dB dBEuV dBuv dE dE
1 0.173 45.75 =-19.07 64.82 45.56 0.10 0.o8 JF
s 0.173 29.16 -25.66 54.82 25.97 0.10 0.09 Average
[a 0.158 44.94 -16.75 63.69 44.76 0.10 0.08 QP |
4 0.198 29.02 -24.67 53.62 28.84 0.10 0.08 Average
5 0.263 39.36 =-21.98 61.34 39.16 0.10 0.10 F
& 0.263 24.74 -26.60 51.34 24.54 0,10 0,10 Average
7 0.330 34.81 -24.65 59.46 34.60 0.10 0.11 QF
g 0.330 20.75% -28.71 458.46 20.54 0,10 0.1l Adwverage
a 0.3%8 30.56 -27.34 57.90 30.34 0.10 0.12 QP
10 0.308 15.38 -32.52 47.90 1L5.leé 0,10 0.12 Average
11 £.379 35.95 -20.05 56.00 35.60 0.10 0.Z5 F
la 2.980 20.33 -25.67 46,00 192,98 0,10 0.25 Average
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5.11 Radiated Emission Measurement

5.11.1Measuring Instruments

As described in chapter 6 of this Report.

5.11.2Test Procedures

1.
2.

The EUT was placed on a rotatable table top 0.8 meter above ground.

The EUT was set 3 meters from the interference receiving antenna which was mounted on the top of
a variable height antenna tower.

3. The table was rotated 360 degrees to determine the position of the highest radiation.

The antenna is a broadband antenna and its height is varied between one meter and four meters
above ground to find the maximum value of the field strength for both horizontal polarization and
vertical polarization of the antenna.

For each suspected emission, the EUT was arranged to its worst case and then tune the antenna
tower (from 1 m to 4 m) and turntable (from 0 degree to 360 degrees) to find the maximum reading.

Set the test-receiver system to Peak or CISPR quasi-peak Detect Function and specified bandwidth
with Maximum Hold Mode.

For testing below 1GHz, If the emission level of the EUT in peak mode was 3 dB lower than the limit
specified, then testing will be stopped and peak values of EUT will be reported, otherwise, the
emissions will be repeated one by one using the quasi-peak method and reported.

For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than average
limit (that means the emission level in average mode also complies with the limit in average mode),
then testing will be stopped and peak values of EUT will be reported, otherwise, the emissions will
be measured in average mode again and reported.
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Report No. : FR840317A

5.11.3Typical Test Setup Layout of Radiated Emission

EUT

Antenna

Tl € 3m

0.8 M

J, Ground Plane —\

1~4m

f

TurnTable

<

Spectrum Analyzer /

Test Receiver
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FCC Test Report

Report No. : FR840317A

5.11.4Test Data

= Temperature : 21~26

* Relating Humidity : 50~58%
= Test Engineer: _ Sun

= Test Mode : Mode 1

* Polarization : Horizontal (30MHz-1GHz)

m The test that passed at minimum margin was marked by the boldface in the following table.
Lrate: ZUUE-Ua-11

Level (aEuiam)
&80

FCC ELHS_IS B
aon—
2 - :
3
- Jo 224, 418, 12, BDG. 1000
Trace: (DNscretel Fremincy z)
Site Q3CHNE-AY
Condi biam FCC CLASS-E 3n LF-00T(051 |z| HORTZONTAL
EUT MCEETVA EW| FOC sypbmil with |10 20 Scanmer
j '?r.a-ur-;r ard w' camers wfo camera
Fower 1 20Wacs bRz
oz | FE GA03IT
fode ET_Tu ChiQ_Z40248Hz + Adaptor
Daka Fate . TR
Plane . E?
ver Limit  Readdnterma Cable Preamp Ant  Table
Freq Level Limit  Line Level Factor Loss Factor Fos Fos Remark
MHz dBuY/m dE dBu¥/m u¥  db/m i dE o | deg
| 30.00 20. 13 -19.87 40,00 33.67 19.66 Q.80 33 50 — -== Peal
2 [21.53 32 18 -11.32 43.650 5246 |2.60 0.50 33 3R Lon L46 Peak
3 214, 14 20.20 -23.30 43.50 42.81 10.16 0.64 33.50 Hos -—— Peak
4 311,90 28,84 -17.08 46,00 47.%0 13.63 0.80 33,30 #EE --— P=ak
b g3l.30 2801 -17.99 46.00 39.40 20.04 [.20 32.63 Fimm === Peak
i BT6. 80 Z7.680 -18.40 46,00 3868 20.36 [.30 3E T4 - -== Peak
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SRORFON 140, FCC Test Report Report No. : FR840317A

* Polarization : Horizontal (1GHz-25GHz)
m The test that Eassed at minimum margin was marked by the boldface in the foIIowin_g. table.

3 evel (dBuvim) Deate: 2008.04
4
FCC CLASS-B
! FCC CLASS-B {AVG)
54 Eil
f ]
1
1
0
1000 5800, 10600, 15400, 20200, 25000
Trace: iDiscrete) Fremency (Hz)
Site - DACADE-AY
Coradi Ligm - FCC CLASS-E 3m SHE-EHF FOFM BFOETIONTAL
EUT : MCHEST EWl FOC spbmit with 1D 2D Sganrer
: Sgarrer ard w' cancra wio camera
Prwar 1 20Wac/ hhH
Hlode] FE BdO3IT
Hode = ET_Tw ChOD_2403HHz + Adaptor
bata Valke . T
Plans .

fver Limit FEeadinterma Cable Preamp  Ant Table
Freq Level Limt Line Level Factor Loss Factor Fos Fos Remark

MHz dBu¥/m dE dEu¥:/m u¥  dEm dE dk ch deg

L Z3E5 DG 10.84 -43.15 4.00 1076 Jl.83 382 35,68 140 306 Average
: 2385. 06 50.84 -23.16 T4.00 50.76 3l.83 3.082 35.68 Lan 0 Peak
Ja 2402. 00 97, 6B 97.56 31.86 3.92 3b.BE L4n 306 Average
41 2402, 00 100, 51 1oo.4L 3186  2.92 35,83 Lon 0 Feak
o 2h00. 00 43 65 -30.35 T4.00 4330 3200 4.06 3570 Lan i Peak
f 2b00. 00 3814 -15.86 54,00 37.79 32,00 4.056 3570 L4 306 Average
T T206. 00 BB.45 -17.55 T4.00 48.86 35,72  T.IT 36,08 Lan 0 Peak
3 TZ06. 00 1B .45 -37.60 B4.00 Q.86 35,72 T.IT 36,08 Lan L98 fAverage
g 9606, 00 42 52 -3l.48 7400 BL.4T -10.18 T.93 36,7 Low 0 Peak

Remark: #3 and #4 are Fundamental Signals.
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* Polarization : Vertical (30MHz-1GHz)
- m The test that passed at minimum margin was marked by the boldface in the following table.

gg SEVEl BUVIT) e 2UUE.Ua-11
FCC CLHSE
40 |
2 5
4 B
I 3
. an 224, 4116, 612, B0&. 1000
Trace: (Discrete) Frequency (hiHz)
Site DACANE-AY
Corei Ligm FCE CLASS-E 3m TF-0NT(9511217 YERTICAL
T WCESTd BW| FOC gohmit with D 20 Soanmer
Scarrer ard »f canera w'o camera
Power - 1 20Wacs BOR:
llpde! FP 840317
dode ET_Tu ChRD_Z4DIdHz + Adaptlor
b= 13
ver Limit Readintenna fable Prearp  Ant Table
Freq Level Limit Line Level Factor Loss Facter Fas Fos Bemark
MHz dBul¥/m df dbu¥/m  dBu¥  dBn db dE o | deg
| Bi.B4 25 53 -20.97 43,50 45,95 G 6E 050 34 33 st -—— Peak
[ 2 23,09 32,38 -11.12 43.50 52567 [2.64 Q.50 33,34 Lan PER ’eaEl
3 T9.58 Z0.5T7 -22.93 43.B0 43.7 850 Q.80 3330 T -— Peak
4 all.90 2790 -18.03 46,00 46838 |3.53 080 33 30 wre -== Peak
D B3l.30 3L.72 -14.28 46,00 43 1L 20.04 L. 20 32.63 o -—- Peak
6 036,30 26,40 -19.60 46.00 36,986 20.7% 1. 20 32.54 B —— Peak
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SRORFON 140, FCC Test Report Report No. : FR840317A

* Polarization : Vertical (1GHz-25GHz)

m The test that gassed at minimum margin was marked by the boldface in the foIIowing' table.
7 eyl (dBuv' ) Lkate: AUUE-UI-

!

FCC CLASS-B

FCC CLASS-B (AVG)

54
5 EI 0
i
|
i [
i
] |
0 1000 5800, 10600, 15400, 20200, 25000
Trace: (Discrete) Hagmhy (o)
Site [CHDE =¥
Cord i Lign - FCC CLASS-B 3m SAF-ENWF WM VERTTOAL
T NCH5T4 EW] FOC sobmil with ITD I Scammer
Soanmer and W CQADNETE WD CAmETA
Powgr s 12pY¥ac s BN
Hnde! FR Bd03IF
flade - BT_Tw ChOD_2403¥Ae + Adaplor
E?ﬁehm 21215
' ver Limit  Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Fos Remark
MHz dBu¥/m db dBu¥/m  dbBuY dBE/m di db (o 1} deg
L. 238681 3,40 -50.60 5400 3,30 3L.8% 3.02 3L.68 L2d 22 fAverage
2 238h Bl 43,40 -30.60 T4.00 4330 3186 302 35 88 LOn 1 Peak
3@ 2402, 00 90, 22 0.1z 3l.86 3 92 3668 [2d 22 Average
4% 2402. 00 9307 92,97 3L.86 3.02 3L.6H LO0 0 Peak
) 2402, 00 43,50 30,00 T4.00 4315 3200 4.05 3570 Lan 0 Peak
] 452,00 30.8T7 -23.13 54.00 3052 32.00 408 3570 lad 22 fverage
1 TaDB 00 BO. 90 -14. 10 T4.00 B3.09 35 72 T.IT 3608 oo 0 Peak
i T206. 00 1980 -34. 10 54.00 13 L0 35.72 11T 36,08 o LBS Average
9 B06. D0 45,87 -Z8.13 T4.00 84.82 -10.16 T.03 3B.72 Lan 1 Peak
1 14409. 00 42,72 -31.28 T4.00 Td. 80 -G5.51 9.72 35.0%9 Lan 1 Peak

Remark: #3 and #4 are Fundamental Signals.

SPORTON International Inc. Page Number : 52 of 66
TEL : 886-3-327-3456 Report Issued Date : Apr. 14, 2008
FAX : 886-3-328-4978 Report Version . Rev. 01

FCC ID : HOPMC5574



¢re

SRORFON 140, FCC Test Report Report No. : FR840317A

* Test Mode : Mode 2

= Polarization : Horizontal (30MHz-1GHz)
m The test that passed at minimum margin was marked by the boldface in the following table.

&0 Leuel (s Iy LrATe, AUUE-3-717
FCC CLASS B
b
40— T
i : ¢ 2 .
| L]
BT 728, 18, B12. A6, 000
Frequency (MHz)

Irace: (Dnscrete)
Site DICHRE-BY

Condi Ligm FLL CLASS-E Gn LF-8MT(251 1217 HORTZONTAL
BT ¥CA5YD B FOC syubmit with 1D 20 Scammer
Scamrer ard w' canera wfo camera
Powar : |2|:I'||'at:.-" bOHE
Hlode | FR B403IT
Hlode ET_Tu Ch3@_Zdd [¥Hz + Adaptor
]E?Egl'ntc L‘Hb
Over Limit Readinterna Cable Freamp int  Table
Freq level lamit Line Level Factor Loss Factor Fos Fos Remark
MHz dBu¥/m dE dBu¥/m dBuY dESm dE db co deg
| 33 T8 20,03 10,97 40,00 45 23 |5.84 0,30 33 34 Lon [13 Pzak
a lgd. 34 AL 8% -1].6]1 44.5Q B5E 14 |2 61 0,50 34, 36 = -=- Pzak
3 2l4. 4 19.80 -23.61 43.50 4259 1016 0.64 33.50 e -— Peak
4 all. 80 30,20 -15.74 46,00 45.Z23 13.53 0.80 33.30 se= -— Peak
] ggd. 30 32,30 -13.70 46,00 43 7E 19.8% .20 362 e --- Pzak
G 16,30 27.06 -18.95 46,00 37.8: 20.64 | 35 3E 80 I -== Peak
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* Polarization : Horizontal (1GHz-25GHz)
m The test that Eassed at minimum margin was marked by the boldface in the foIIowin_g. table.

evel (dBu/im) Date: 2008.04
3
FCC CLHSS-.H
54 FCC CLASS-B MUG}
" u | !
G0 — seoo. 10600.  1s400. 20200, 25000
Trace; (Discrete) Fraguancy (Mo
Site o DACHDE-AY
Cord i Lion : FEC CLASS-E Gm SAF-ENF WM RORTZOWTAL
AT NCHETA EW] FOC sobmil with 1T 20 Scanrer
. Scanmer and W cansvs wio camaera
Powar | 20Wac 60z
dpde | FP gdigl ¥
Hiod= - BT_Tx Ch3% 244180z + Adaplor
E?;:E?ate THG
Over Limit Readinternna Cable Preanp Ant  Table
Freq Level Linit Line Level Factor Loss Factor Fos Fos Remark
MHz dBul¥/m dE dBu¥/m  dBuY  dBm dk db o | deg
L 231800 43,85 -30.05 T4.00 44.03 3L.T6 382 3L.GT Lo 0 Peak
i 23l8. 00 3D Tl -23.2% B4.00 30.79 3L.TH 3. 82 35.87 132 311 Average
3 X 244, 0n 100, 58 190,36 31,93 3,99 3568 Lan 1 Peak
44 244100 97,72 7,50 31.93 3. 99 35 69 132 3Ll Averags
) odfd, D 43,75 -30025 T400 43,42 31,98  4.05 3570 Lan 0 P=ak
6 2484, 00 3L.T70 -22.30 B4.00 3L.3T 3L.98 406 3570 132 3] Average
1 TALT.00 6258 -11.42 T4.00 5584 35.67 7.20 3813 Lan 1 Peak
8 TALT. 00 2258 -31.42 54,00 1584 35.67 T.20 3613 Lon LOT fverage
9 97ez. 00 4Z. 64 -3L.36 T4.00 BL.EF -9.83 8. .00 36.70 Lan 0 Peak

Remark: #3 and #4 are Fundamental Signals.
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= Polarization : Vertical (30MHz-1GHz)
- m The test that passed at minimum margin was marked by the boldface in the following table.

L &Wel [iE w1y LEATE. AUUEH-UE-11
FCC ELAS_S.B
wm—
1
7 B
] 5
1 3
0 Jo 224. 418, 612, 806, 1000
Trace: (Discrete) SrapnCy (e
Lite DCHDE-HY
Cordi Liom FOC CLASS-B 3m TF-ANTLASI1210 YERTICAL
T - MCHETA EWIl FOC submil with 1T E0 Scanrer
. Scanmer and W cansva WAoo camara
Power | 20%Wacs fOHT
gz | - FP BdDGET
o= - BT_Tx Ch3% _XdIdAe + Adaplor
e | 38
Over Limit Readinterna Cable Preanp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Fos Remark
MHz dBu¥/m db dEu¥/m  dBaY  dBm db db ot 1} deg
L 45,39 20.9% -19.01 40,00 43,28 10.53 Q.30 33 |2 £ -— Peak
P 121,63 32 34 -11.18 43.650 BE. 62 [2.60 Q.50 33.38 Lan 219 Pe=ak
3 2ld. td 2177 =£1.7T3 d43. 80 44.4T7 10,16 0,64 33.50 - -=- Pzak
4 all. 90 28 .40 -17.561 46.00 47.46 13.53 0.80 33. 30 B -— Peak
5 B23.40 25,54 -20.48 46,00 38 84 13657 .06 3E. 093 sEs —— Peak
i 31,30 3L.26 -14.74 46,00 42.8% 20.04 | 20 3E 83 s -— Peak
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= Polarization : Vertical (1GHz-25GHz)
m The test that Eassed at minimum margin was marked by the boldface in the followin table

EUE (IE AT, LITE; AL
107 L .
FCC CLASS-B
= ridh
54 FCC CLASS-B (AVG)
1 4
L |
B 1000 5800, G0, BLTLINE 20200, 25000
Trace: (Discrete) STagRany (AR
Sike o CHRE-TY
Coard i Lign FCC CLASS-B Gn SAF-EHF WO YERTTCAL
T RCS574 W1 FOC sphmit with 1T 2D Soammay
Scarmer and w canere wio cameTa
Poower 1 20/ BNz
Hode | - FR B4DJIF
flode BT_Tx Ch38_Idd1Wfz + Adaptlor
Tata Tats TG
Plane - E2

Over Limit Eeadinterma Cable Preanp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Fos Bemark

MHz db wh/m  dBu¥  dBSn db dB ot deg

L 2350, 00 43 80 -30. 20 T4.00 4383 3L T8 386 35,87 LoG 0 Peak
P Z3e0.00  30.94 -Z3.06 54.00 30,87 3.7 3,86 35 67 Lan 53 Average

31 2441, 00 93,37 93.14 31.83 399 3568 Loo 1 Peak
448 2441, 00 90.48 90.26 31.93 399 35.69 Lap 53 Average

2 248400 43,83 -30.3T T4.00 43,30 31,98 4.06 3570 Lon 0 Peak

6 248400 3| |6 -Z3 84 B4 00 3083 3. 98 4 05 35 T0 100 53 fAver

[ 1 T3LT.00 63. L1 -10.89 T4.00 56.37 45.67 7.20 36.13 Lap 0 Peak
3 TALT. 00 23,11 -30.8% 5400 LB.3T 35,67 T.Z20 36,13 Lan 290 Average

9 OTRZ. 00 4B, 50 -27.50 T4.00 3509 -5.833 B 00 36T Lon 0 Peak

17 [4646. 00 41.58 -32.32 T4.00 73.99 -6.48 9.52 35 35 iy 0 Feak

Remark: #3 and #4 are Fundamental Signals.
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* Test Mode : Mode 3

= Polarization : Horizontal (30MHz-1GHz)
m The test that passed at minimum margin was marked by the boldface in the following table.

o Lensml (dBukim) Deata: 2008.04-11
FCC CLASS.B
40 |
2
T 4 5 B
B Jn 224, 418, 612, B06, 00
Trace: (Discrete) FrRancy (Whic)
Site [CHRE =1 _
Coardi Lign + FCC CLASS-B Jm TF-ARTCASI1210 RORTZONTAL
T KCAHSTd EWI FOC sobmil with 1T I0 Soanrer
: Scanmar and WS caners wio camera
Power : 1Eb¥ac/ Bl
g1 FU B403I7
Hlode - BT_Tx ChVE_4E0UA:z + Adaplor
Tata Fate THE
Plans E2

Jver Limit Feadinterna Cable Preanp Ant Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Bemark

MHz dBu¥/m dB dBuy¥/m dBu¥ dBE/m di db ch deg

L 30.00 20.85 -19.15 40.00 34.39 1968 0.30 33.50 Fm -—- Peak
[ 2 127, 34 33,07 -10.43 d3. b0 53 3¢ (2 6] 0.50 33 236 Lan 95 Peak |

3 214,14 20,12 -Z3.38 43,60 4282 10.16 Q.64 33.50 - -== Pzak

il dL0.80 3L.28 -14.TL 46,00 50,26 13,53 0,80 33 30 = --- Peak

D 83L.30 &8l -1T7.1% 48,00 40,20 20.04 .20 3Z2.83 s -— Peak

6 936,30 25,83 -16.17 46,00 40,33 20,78 L 20 32 54 o -—- Peak
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* Polarization : Horizontal (1GHz-25GHz)
m The test that Eassed at minimum margin was marked by the boldface in the followin _gtable

3 evel (dBuvim) Drate: 2008.04
3
FCC CLASS B
; T FCC CLASS-B (AVG)
54 s
1
£ g
0 4000 5800, 0G0 15400, 20200, 25000

Trace: (Discrete) Fremuency (hikiz)

Fite : I.", CHOA-AY

Comdi tiom FOC CLASS-T 3m SHE-EWF HOPH BOPIZONTAL
EQIT MCEETA EWI FOC svbmit with 1D 20 Lcarmer
- Ocanrer ard w' cansra wfo camera
Power 12 (0Wac/ B0HzE
Hodel FR BA03IT
dode ET Tu Ch¥f_ZdGMMHz + Adaptor
T
ver Limit Eeadintenna Cable Preanp int Table
Freq Level Limit Line Level Factor Loss Factor Fas Fos Bemark
MHz dBuY/m dF dBEu¥/m  dBu¥  dB/m i | dE co deg
| 2332.00 44.04 -29.96 T4.00 44.09 31.76 386 3567 Lan 3 P=ak
2 2332.00 30,88 -23,32 H4.00 30.73% 3176  3.86 35,87 104 339 Average
3 X 480,00 99,44 go. 11l 31.98 4.06 3570 1on 7 Peak
4@ 2480, 00 95, 65 9532 31.98 4.06 35 T0 1ng 239 Average
5 PABS. G0 11.93 -42.07 G54.00 [L.60 31.98 4.05 3570 L4 39 Average
i) 2483.50 51.93 -Z2.07 T4.00 5L.60 31.898 4.05 35.TO Lan 0 Peak
1 T437.00 55.45 -18.556 T4.00 48.7% 35.6Z2 T.24 30, LT oo 0 Pe=ak
g T437.00 5. 45 -38.55 B4.00 B 76 235.6Z2 T.24 36.LT oo LZ6 Average

Remark: #3 and #4 are Fundamental Signals.
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* Test Mode : Mode 4

= Polarization : Horizontal (30MHz-1GHz)
m The test that passed at minimum margin was marked by the boldface in the following table.

o Lensml (dBukim) Deate: 2008.04-11
FCC CLASS.-B
40
1 4
5 lg
3
i Jn 224, 4118 612, #06, 1000
Trace: (Discrete) FrRancy (Whic)
Site [CHRE =1 _
Coardi Lign - FCC CLARS-B 3m TF-ARTCAS1121) BORTZONTAL
TUT MCHETA W) FOC sobmit with 1D 20 Scammer
: and w camera wfo camera
Power : 1Eh¥ac/ BNz
Hndz| FO B403I7
flade = g Ts_Chidl ;241 2z

- +BT_Tx Chif_Zdd 188z + ddaphov
H

Plan
G Over Limit Readinterna Cable Prearp  Ant Table
Freq Level Limit Line Level Factor Loss Factor Fos FPos Remark
MHz dBu¥/m dB dBuy¥/m dBu¥ dBE/m di db ch deg
L 30,00 20.31 -19.19 40.00 34.3% 19.66 0.30 33.50 o ——— Peak
2 L12l.53 3227 -11.23 43.50 B5EZ.5% [|2.60 Q.50 33. 38 Lon L37 Peak
3 286,23 20,76 -25, 24 d4p. 00 40,48 12.95 0.7 33,37 - === Pzak
4 311.890 31.60 -14.40 46.00 50.57 13.63 O0.8) 33.30 e -—- Peak
5 ard. B0 2837 -17.63 46,00 30,45 20,36 1. 30 3474 ] -— Peak
i gle. 30 28.87 -19.33 48.00 37.4T7 20.64 [.25 32.689 T ——— Peak
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BROR T Lkl

FCC Test Report

Report No. : FR840317A

* Polarization : Horizontal (1GHz-25GHz)
gin was marked by the boldface in the foIIowin_g table.
Drate: 200804

m The test that Eassed at minimum mar

1 {Bwuimn)

~
-
f

L

FCC CL .ﬂﬁﬁi
8 13 )
59 : T FCC CLASS:B (AVG)
o | fii|
| 1, .
1l
# 4000 5R00. 10600, 45400, 20200, 25000
Trace: (Discrete Fregeency (M)
Site © DICHOR-RY
Comdi biom FCC CLASS-E 3n SHP-EWF ROPH KORTZONTAL
EUT ¥OESTd BN FOC 51;|:|:|11I, with |T 20 Szanrer
: and o CameTa 'ﬂ'-"EI cARTra
Power 12 0Wac/ B0Hz
Hodel FF BAOZIT
dode §T|c _Chi ' 24| ZkHz
pids T Chif_ IHIII'l:I: + Adapkor
ver Limit Eeadintenna Cable Preanp int Table
Freq Level Limit Line Level Factor Loss Factor Fas Fos Bemark
MHz dBuY/m dE dEu¥/m  dBu¥  dEm dE dE o} dez
| 2389.99 G708 -6.92 T4.00 BB SR AL.RAE 3 02 3L BA La0 i1 Peak
2t 2389.09 4B 60 -5 35 H4.00 4R 55 3 5 u
31 2412, 00 105 07 104,82 3l.88 3,55 35.08 Lan i1 Peak
4@ 241200 94 83 4. 68 31.88 32.05 36 68 (40 20 Average
H ! 2441, 00 102 30 102.08 31.93 389 36.69 oo 1 Peak
@ 2441.00 94,15 93.93 31.93 309 35.89 122 332 Average
T 2483, 85 5L.80 -Z2.15 T4.00 51.850 32.00 4.06 3570 ]H 1 Peak
8 2483, 85 40,37 -13.63 B4.00 40,04 31.98 406 35.70 122 332 fverage
4 4812, 00 B0.72 -13.28 T4.00 5651 34.12 5B T7 3b.68 Lan 1 Peak
10 da12.00 47,57 -6.43 54.00 4330 34.12 577 35.68 Lan LLT Average
1L 4381, 00 52,37 -Z21.63 T4.00 48.0% 34,15 582 35.85 Lan i Pzak
12 a2 00 |E 3T -41.63 BH4.00 B 05 234,16 hH &2 35.8b Lon 2| fverage
13 TALT.00 60,18 -13.82 T4.00 5344 3587 T.20 36.13 Lan 1 Peak
14 TALT. 00 20018 -33.82 54.00 1344 3567 T.20 36,13 LOD LBO Average
15 S651.00 38.74 -35.28 T4.00 TT.80 -10.0T7  T.94 38,73 Lon 0 Peak
16 QUBZ. 00 43, 7% -31.28 T4.00 #[.30 -82.83 & 00 36,76 Lan i1 Peak
Remark: #3, #4, #5, and #6 are Fundamental Signals.
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SRORFON 140, FCC Test Report Report No. : FR840317A

* Polarization : Vertical (30MHz-1GHz)
m The test that passed at minimum margin was marked by the boldface in the following table.

o Lenal (dBuvim) Deate: 2008.04-11
FCC CLASS-O
40—
3
4 3 B
a il 224, 418, 612, 806, 1000
Trace: (Discrete) Fropmncy (Miiz)
ke [CHRE- 1Y
Cord s Lion FCC CLASS-B 3m LF-ANT(AE1121) VERTICAL
FUT KCH5Td EW] FOC sobmit with 1T 2D Scanrer
aml wf camera wio camerg
Prwer 12 0¥ac/ G0Hz
Hod=1 FR OB403IF
flode - g Ts_Chol ;. 241 2Hz

+BT_Tx ChiES_Idd 1Az + Adapihor
H

Plan
= Over Limit Resdinterna Cable Preawp Aot Table
Frem Level Limit Line Level Factor Loss Factor Fos Pos Remark
MHz dBu¥/m dE dBu¥/m dBuY dEn dE dk cn deg
l an. 00 21310 <1869 40,00 34,8 [9.65 0,30 33 50 - --- Peak
2 0Z.64 22.45 -21.05 43.50 4566 9.62 0.50 33 33 ——= -—- Peak
3 L21.53 3Z.460 -10.9%0 d3.50 G5Z. 88 |2.60 Q.50 33 38 Lon 244 Peak
4 all. 90 28,46 -19.54 46,00 4543 [3.53 0.80 33,30 EEE -— Peak
5] A3l 30 Z7.84 =-18.06 46,00 38 .33 Z0. 04 .20 3Z.63 el === Peal
i g936.30 2T.LT -18.83 46.00 3T.73 20.7% L. 20 32.54 — -—- P=zak
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* Polarization : Vertical (1GHz-25GHz)
m The test that Eassed at minimum margin was marked by the boldface in the foIIowin_g table.
ovg Drate: 2008.04-

I {(dBuvim)

3

¥

re=r FCC CLASS-B
1
o~ g 13
49 i 1 FCC CLASS:B (AVG)
4 : - Gl
| fal
1
7
o
1000 SR00. 0G0, 15400, 20200, 25000
Trace: Discrete) Freauency iz
Bite DACARE-AY
Comdiiom : FCC CLASS-B 3m SHE-EHF ROEM VERTTCAL
EUT - MCRETA EWI FOC submif with 1D 20 Scanrer
- anl wd camera win canera
Power < 1 20Wac/ f0Rz
todel = FP BdAQEIT
Hods : |_é§ Tu_Chiil ; 241540z
- T

b T_Tw ChS_244 180z + Adapkor

ver Limit Readintenna {able Preamp Ant  Table
Freq Level Linit Line Level Factor Loss Factor Fos Fos Bemark

Plane

MHz dBu¥ m dE dEu¥/m dBu¥ dE/m dE dak cn deg

2389.85 63.8l -10.1% T4 00 B3 TL 3L.&88 92 35,68 Lon 0 Peak
£389.99 4b.02 -7.98 54.00 45,82 3L.8B p2 35,08 123 33 Average

241z, 00 103,71 103.56 3| 88 05 3b. B3 Lom 0 Peak
241200 9347 43 32 4188 95 3b.68 123 34 Average
2ddl, 00 96,41 96, 18 3L.93 B9 35,68 Lan 0 Peak
2441.00 93,49 83.27 31.93 99 35,89 Lo 233 Average

2459, 8l B2 37 -Z1.03 T4.00 B384 3L 98
2400 81 40,00 -13.83 B&4.00 380,66 4Z. 00
dRzl. 00 58,77 -15.23 T4.00 54.54 34,13

05 3h. 10 LoD 0 Peak
: L23 33 Average
77 3567 Lan 0 Pzak

o 58 A X O ufs B D —
D ot ot it

K e ] o AT N1 ST £ WA o L, o 1R 0
=
o
Cad
o
]
L]

L 4821. 00 45.12 -8.88 54.00 40.89 34,13 71 35,07 Lan LT9 Average
Ll 4521.00 B3, 30 -Z0. 70 T4.00 4B 88 34, |5 82 3b.8b Lon 0 Peak
L EEL. D0 13 30 -40.70 b4.00 B B8 3415 #2 4b.6b Lon o Average
L3 7326, 00 58,17 -14.83 T4.00 5Z.42 35.67 2l 3613 Lan 0 Peak
14 T326.00 18,17 -34.83 B4.00 [Z.42 35,67 2l 38,13 Lon 321 fverage
3 965100 3687 -37.02 7400 Th. 83 -10.07 94 38,73 Lon 0 Peak
16 T2, 00 40.54 -33.35 T4.00 THE3 -G B3 Q0 36 76 Lon 0 Peak

Remark: #3, #4, #5, and #6 are Fundamental Signals.
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5.12 Antenna Requirements
5.12.1 Standard Applicable

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no other antenna except assembled by the responsible party shall be used
with the device.

And according to FCC 47 CFR Section 15.247 (b), if directional gain of transmitting antennas is
greater than 6dBi, the power shall be reduced by the same level in dB comparing to gain minus 6dBi.

5.12.2 Antenna Connected Construction

The antenna used in this product is Chip antenna for Bluetooth without connecter and it is considered
to meet antenna requirement of FCC.

5.12.3 Antenna Gain

The antenna gain of EUT is less than 6dBi. Therefore, it is not necessary to reduce maximum peak
output power limit.
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6 List of Measuring Equipments

TEL : 886-3-327-3456
FAX: 886-3-328-4978
FCC ID : HOPMC5574

Report Issued Date
Report Version

X L. Calibration
Instrument Manufacturer Model No. Serial No. | Characteristics Date Due Date Remark
. Conduction
EMC Receiver R&S ESCS 30 100132 9kHz — 2.75GHz | Jul. 14, 2007 | Jul. 13, 2008
(CO01-HY)
Conduction
LISN MessTec NNB-2/16Z 2001/004 9kHz — 30MHz | Mar. 24, 2008 | Mar. 23, 2009
(CO01-HY)
LISN Conduction
MessTec NNB-2/16Z 2001/009 9kHz — 30MHz | Mar. 13, 2008 | Mar. 12, 2009
(Support Unit) (CO01-HY)
EMI Filter LINDGREN | LRE-2060 1004 < 450Hz N/A N/A Conduction
(CO01-HY)
. Conduction
EMI Filter LINDGREN N6006 201052 0 - 60Hz N/A N/A
(CO01-HY)
Suhner Conduction
RF Cable-CON RG223/U CB029 9kHz — 30MH Dec. 03, 2007 | Dec. 02, 2008
avie Switzerland z o ee (CO01-HY)
Isolation Erika Fiedler D-65396 Conduction
58 45MHz-2.15GHz N/A N/A
Transformer OHG Walluf (CO01-HY)
mpedance | CHAFFNER ST08 22589 190kHz = 03, 2008 | Feb. 14, 2009 | COMAUCtON
Stabilization 230MHz e T (CO01-HY)
Impedance 150kHz — Conduction
N SCHAFFNER T400 21653 May. 09, 2007 | May 08, 2008
Stabilization 230MHz (CO01-HY)
| 150kHz — i
mpedance | o FENER T800 23342 S0kHz Mar. 03, 2008 | Mar. 04, 2009 | COnduction
Stabilization 230MHz (CO01-HY)
Spectrum . Radiation
Agilent E4408B |MY44211028 | 9KHz-26.5GHz | Oct. 17, 2007 | Oct. 16, 2008
Analyzer (03CHO06-HY)
EMI Test Radiation
) R&S ESCS30 100356 9KHz-2.75GHz | Jul. 26, 2007 | Jul. 25, 2008
Receiver (03CHO06-HY)
. Radiation
Bilog Antenna SCHAFFNER CBL6112B 2885 30MHz -2GHz | Dec. 01, 2007 | Nov. 30, 2008
(03CHO06-HY)
Double Ridge Radiation
Com-Power AH118 071025 1G~18G Jun. 04, 2007 | Jun. 03, 2008
Horn Antenna (03CHO06-HY)
Radiation
SHF-EHF Horn | SCHWARZBECK| BBHA 9170 9170-251 14G - 40G Oct. 17, 2007 | Oct. 16, 2008
(03CHO06-HY)
- ) Radiation
Pre Amplifier Agilent 8449B 3008A01917 1G - 26.5G Nov. 22, 2007 | Nov. 21, 2008
(03CHO06-HY)
. PA303-SMA-0 Radiation
Pre Amplifier EMEC PA303 100K~3GHz Nov. 26, 2007 | Nov. 25, 2008
59 (03CHO06-HY)
Base Station Radiation
R&S CMU200 103937 Third-Band Oct. 19, 2007 | Oct. 18, 2008
Simulator re-=an ¢ ¢ (03CHOB-HY)
SPORTON International Inc. Page Number : 64 of 66
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7 Uncertainty Evaluation

Uncertainty of Conducted Emission Measurement ‘150 KHz ~ 30 MHE)

Uncertainty of X
Contribution 4B Probability U(XI )
Distribution
Receiver reading 0.10 Normal(k=2) 0.05
Cable loss 0.10 Normal(k=2) 0.05
AMN insertion loss 2.50 Rectangular 0.63
Receiver Spec 1.50 Rectangular 0.43
Site imperfection 1.39 Rectangular 0.80
Mismatch +0.34/-0.35 U-shape 0.24
Combined standard uncertainty Uc(y) 1.13

Measuring uncertainty for a level of confidence

of 95% U=2Uc(y) 2.26

Uncertainty of Radiated Emission Measuremen ‘30 MHz ~ 1000 MHQ

Uncertainty of X
Contribution 4B Probability u(x, )
Distribution
Receiver reading 0.11 Normal(k=2) 0.06
Antenna factor calibration 0.9 Normal(k=2) 0.46
Cable loss calibration 0.12 Normal(k=2) 0.06
Pre Amplifier Gain calibration 0.15 Normal(k=2) 0.08
RCV/SPA specification 2.50 Rectangular 0.72
Antenna Factor Interpolation for Frequency 1.00 Rectangular 0.29
Site imperfection 1.52 Rectangular 0.88
Mismatch +0.45/-0.48 U-shaped 0.33
Combined standard uncertainty Uc(y) 1.30

Measuring uncertainty for a level of confidence

2.60
of 95% U=2Uc(y)
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Uncertainty of Radiated Emission Measurement (1 GHz ~ 40 GHz)

Uncertainty of X
Contribution Probability u(x) Ci Ci*u(x)
dB Distribution
Receiver reading 1+0.10 Normal(k=1) 0.10 1 0.10
Antenna factor calibration +1.70 Normal(k=2) 0.85 1 0.85
Cable loss calibration 1+0.50 Normal(k=2) 0.25 1 0.25
Receiver Correction 1+2.00 Rectangular 1.15 1 1.15
Antenna Factor Directional +1.50 Rectangular 0.87 1 0.87
Site imperfection 1+2.80 Triangular 1.14 1 1.14
Mismatch
iif::::r \\//s\\//vvg §21= 8_‘113: +0.34/-0.35 | U-shaped | 0.244 1 0.244
Uncertainty=20log(1-I'"1*T'2*I"3)
Combined standard uncertainty Uc(y) 2.36
Measuring uncertainty for a level of 4.72

confidence of 95% U=2Uc(y)

The measured resultis ydBuV*U dB
for a level of confidence of approximately 95 (k=2)
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